UFC 3-280-04
17 December 2003

UNIFIED FACILITIES CRITERIA (UFC)

ARMY FILTRATION OF LIQUIDS

APPROVED FOR PUBLIC RELEASE; DISTRIBUTION UNLIMITED



UFC 3-280-04
17 December 2003

UNIFIED FACILITIES CRITERIA (UFC)

ARMY FILTRATION OF LIQUIDS

Any copyrighted material included in this UFC is identified at its point of use.
Use of the copyrighted material apart from this UFC must have the permission of the

copyright holder.

U.S. ARMY CORPS OF ENGINEERS (Preparing Activity)

NAVAL FACILITIES ENGINEERING COMMAND

AIR FORCE CIVIL ENGINEER SUPPORT AGENCY

Record of Changes (changes are indicated by \1\ ... /1/)

Change No. | Date

Location

This UFC supersedes Technical Letter No. 1110-1-159, dated 30 September 1994.
[...]
specification bulletin what the maximum flow rate per unit filter or flow rate per unit area
of filter is. In the case of this example, the supplier would need to be contacted. To de-
termine the number of filters required the following equation can be used:

System flow rate / flow rate per unit filter

The number of filters used can be altered by using filters with lengths greater than 250
mm (10 in.). There are standard cartridge filter lengths up to 1 m (40 in.).

8-3.5.8 To determine the pressure drop per filter use the water flow rate/differential
pressure curves as shown in the design example appendices. Each supplier must be

consulted to determine how they account for fluid viscosities greater than 1 centipoise
(one centipoise being clean water at standard temperature and pressure).

8-3.5.9 Having identified the number of cartridges, the system housing needs to be
selected. As with the filter, the materials of construction should be chosen based on
compatibility with the waste stream being treated, including chemical compatibility, tem-
perature, and operating pressure. The internal components of the housing need to be
selected so that they are compatible cartridge ring configurations. The following housing
components need to be specified by the designer.

« Ring cartridge configuration.

« Materials of construction.

. Number of and length of filter elements per housing.

. Inlet and outlet styles, side in—side out, side in—bottom out

8-3.5.10 The number and length of filter elements per housing is not only determined
by the number and length of filters needed by the design but it is also based on stan-
dard housing configurations from the supplier. For example, the system may require the
use of 500- by 500-mm (20- by 20-in.) filters but the supplier’'s standard housing may be
designed for 600- by 500-mm (24- by 20-in.) filters. In this case the four extra filters will
improve performance. If the supplier’s standard housings accommodate some number
of filters less than the design quantity, then the designer should consider the effect on
performance from the increased hydraulic and solids loadings, or consider parallel op-
eration of smaller housings.

8-3.5.11 Inlet and outlet style selection is based on how the filter housing is to be piped
into the rest of the system and not necessarily on system hydraulics. Items such as inlet
and outlet connections are often selected by the supplier based on the maximum flow
ratings per filter system.

8-9



UFC 3-280-04
17 DEC 2003

8-3.5.12 To determine approximate run time between filter changes, use the following
equation:

Run time [days] = solids loading, 250 mm filter x number of 250-mm filters / feed suspended
solids concentration x 1440 min./day

8-3.6 Support Facility Requirements. Based on the initial selection of equipment,
utility requirements for ventilation, power, water, air, telephone, and other utilities can be
determined. Although some of these calculations may be needed for the entire treat-
ment facility, incremental calculations that apply specifically to equipment or facilities
required for the filter operation may be necessary. Generally, for the package systems
addressed, the manufacturer will supply required information. Additional calculations
and design data will need to be assembled for a variety of equipment to support the fil-
tration system. These items include but are not limited to:

« Pumps. Head loss calculations and power requirements for backwash water
supply pumps, spent backwash water pumps to transfer filtrate back to the head of the
plant, settled sludge removal pumps from the spent backwash holding basin, filter feed
pumps.

« Air Supply. For valve operations and air scour if provided.

. Tankage. Filter feed pump tank, filtered water storage, clean backwash water
storage, spent backwash water storage.

. Controls. Filter head loss rate, backwash sequence, flow rate, interlocks,
alarms.

. Chemical Feed. Chemical storage, mixing, day tank, and chemical feed
pump sizing, chemical selection, feed concentration, and physical storage concerns.

. Access. Issues related to sample collection, monitoring, and maintenance of
equipment.

. Calculations. In addition to utility requirements, additional design and
calculations related to architectural and structural components will be required. These
types of calculations are application specific, and therefore no specific calculations are
provided.

8-10



UFC 3-280-04
17 DEC 2003

APPENDIX A

REFERENCES

GOVERNMENT PUBLICATIONS:

1. U.S. National Archives And Records
Administration (NARA)

2. Departments of the Army, Navy and Air
Force

Code of Federal Regulations, Title 40
(Protection of Environment):

Clean Water Act (CWA) 1977.

PL95-17, Amendments to the Federal
Water Pollution Control Act of 1977:
Clean Water Act

Part 261.3 (Identification and Listing of
Hazardous Waste, Definition of Hazard-
ous Waste)

Safe Drinking Water Act, Amended 1996

Resource Conservation and Recovery Act
(RCRA), 1976 and Amended 1984.

U.S. Army Corps of Engineers (USACE)
and the Naval Facilities Engineering
Command (NAVFAC) and the Air Force
Civil Engineering Support Agency
(AFCESA. United Facilities Guide Specifi-
cations (UFGS)

A-1

01240 Cost and Performance Report

01351Safety, Health and Emergency
Response (HTRW/UST)

01450 Chemical Data Quality Control

02521A Water Wells.

11211A Pumps Water Horizontal Cen-
trifugal.

11212A Pumps Water Vertical Turbine.

11220A Precipitation/Coagulation/ Floc-
culation Water Treatment.

11225 Downflow Liquid Activated Carbon
Adsorption Units
11242A Chemical Feed Systems.

11350A Sludge-Collecting Equipment



3. Departments of the Army, and Air Force

4. Department of the Army, U.S. Army
Corps of Engineers

UFC 3-280-04
17 DEC 2003

11360A Recessed Chamber Filter Press
system

11356A Trickling Filter

11393A Filtration System.

13405A Process Control.

15200A Pipelines, Liquid Process Piping.

Technical Manual TM 5-813-3/AFM 88-10,
Volume 3, Water Supply, Water Treat-
ment, September 1985.

Technical Manual TM 5-814-3/AFM 88-11,
Volume 3, Domestic Wastewwater Treat-
ment, 31 August 1988.

Engineer Regulation ER 1110-1-8155, Hy-
drometeorological Data Management and
Archiving. July 1996.

Engineer Regulation ER 1110-345-700.
Design Analysis. Drawings and Specifica-
tions. May 97.

Engineer Regulation ER 1110-3-1301,
Cost Engineering Policy Requirements for
Hazardous, Toxic Radioactive Waste
(HTRW) Remedial Action Cost Estimate
Technical Manual TM 5-662. Swimming
Pool Operation and Maintenance. Febru-
ary 1986.

Engineer Manual EM 1110-1-4008. Liquid
Process Piping. September 2002.
Engineer Manual EM 1110-1-4012, Pre-
cipitation/Coagulation/Flocculation. No-
vember 2001.

Design Guide DG 1110-1-2, Adsorption
Design Guide 1 March 2001.

Engineer Technical Letter No. ETL 1110-
3-457. Engineering and Design Plate and
Frame Filter Press 30 September 1994.
Public Works Technical Bulletin PWTB
200-01-05, Oil Water Separator Selection,
Installation & Maintenance: Lessons
Learned 12 May 1997.

A-2


http://www.usace.army.mil/inet/usace-docs/eng-regs/er.htm
http://www.usace.army.mil/inet/usace-docs/eng-regs/er.htm
http://www.usace.army.mil/inet/usace-docs/eng-regs/er.htm

5. U.S. Environmental Protection Agency

NON-GOVERNMENT PUBLICATIONS:

1. American Public Health Association
(APHA)

2. American Petroleum Institute (API)

3. American Society of Mechanical Engi-
neers (ASME)

4. American Society for Testing and Mate-
rials International (ASTM)

UFC 3-280-04
17 DEC 2003

Manual No. EPA 570/9-91-004. Individual
and Non-Public Water Supply Systems
Process Design Manual for Suspended
Solids Removal. January, 1975

EPA 832-F-00-017. Granular Activated
Carbon Absorption and Regeneration
EPA 815-R-99-010. Guidance Manual for
Compliance with the Interim Enhanced
Surface Water Treatment Rule: Turbidity
Provisions

Standard Methods for the Examination of
Water and Wastewater, 20th Edition
(1999)

Publication 421, Design and Operation of
Oil-Water Separators (1990)

Boiler and Pressure Vessel Codes, Sec-
tion VIII, Divisions 1, 2 and 3.

D2035-80 (1999) Standard Practice for
Coagulation — Flocculation Jar Test of
Water.

D422-63 (2002) Standard Test Method for
Particle-Size Analysis of Soils.

C136-96 (1996) Standard Specification for
Sieve Analysis of Fine and Coarse Aggre-
gates.

C128-01 (2001) Standard Test Method for
Density, Relative Density (Specific Grav-
ity), and Absorption of Fine Aggregate.

A-3



5. Great Lakes — Upper Mississippi River
Board of State Sanitary Engineers

6. Great Lakes-Upper Mississippi River
Board of State Public Health and Envi-
ronmental Managers.

7. Hudson, Herbert E., Jr.

8. Metcalf & Eddy.

9. Monk, Robert D.G., and Willis, John F
10. McGraw-Hill Professional
11. American Institute of Chemical Engi-

neers, New York, N.Y.

12. Swiezbin, J.R.

13. Yao, K.-M., Habibian, M. T., and
O’'Melia, C. R

14. Water Environmental Federation
(WEF).

UFC 3-280-04
17 DEC 2003

Recommended Standard, for Water Works
(1997 ed.)

Recommended Standards for Wastewater
Facilities (1997 ed).

Water Clarification Process; Practical De-
sign and Evaluation. Van Nostrand Rein-
hold Environmental Engineering Series
(1997).

Wastewater Engineering: Treatment Dis-
posal Reuse. McGraw-Hill, Inc. (1991).

Designing Water Treatment Facilities.
AWWA Journal, February 1987.

Perry’s Chemical Engineering Handbook,
7" Edition, June 1997.

Shoemaker, Wells, ed. "What the Filter
Man Needs to Know About Filtration" 1977
AIChE Symposium Series No. 171, Vol.
73.

Chemical Engineering, January 1996.

Water and Waste Water Filtration; Con-
cepts and Applications. Environmental
Science and Technology 5, 1105-1112.
1971.

Manual of Practice No. 8 1992.

ASCE Manual and Report on Engineering
Practice No. 76



UFC 3-280-04
17 DEC 2003

15. Williams, R. T.

“Evolution of the Traveling Bridge Filter,”
Public Works, April 1995.

16. Chemical Engineering
18 January 1988



UFC 3-280-04

17 DEC 2003
APPENDIX B
DESIGN EXAMPLE: PRESSURE FILTER
B-1 INTRODUCTION. This example is a groundwater remediation system consist-

ing of five recovery wells, each well yielding up to 0.378 L/s (6 gpm). The groundwater
is contaminated with volatile organic compounds such as 1,1,1-trichloroethane, 1,1-di-
chloroethane, trichloroethylene, 1,2-dichloroethene, and low concentrations of aldrin.
The groundwater also contains iron at 1.10 mg/L (1.10 ppm) and manganese at 0.12
mg/L (0.12 ppm). The chlorinated organic compounds will be removed by air stripping
followed by activated carbon adsorption, which will also remove the aldrin. The pres-
ence of iron and manganese in the groundwater can cause iron and manganese oxide
scale to form in the air stripping unit. In this design example, it is also assumed that the
groundwater contains 50 mg/L (50 ppm) of suspended solids. To prevent scale forma-
tion in the air stripping system and potential plugging of the carbon adsorption system
with iron and manganese oxides and suspended solids, a pressure filter with perman-
ganate oxidation was selected to remove the iron and manganese and suspended sol-
ids prior to air stripping and carbon adsorption. Before the design process is begun, it is
assumed that the designer would discuss the application with several pressure filter
manufacturers to obtain filter efficiency, loading rates, filter size, filter media, and other
design and operational parameters. The design example is based on information sup-
plied by a particular pressure filter manufacturer.

B-2 PRESSURE FILTER DESIGN PARAMETERS

« Flow: 1.9 L/s (30 gpm) total average flow from five wells.

« TSS: 50 mg/L (50 ppm).

« Manganese: 0.12 mg/L (0.12 ppm) influent (no effluent limit).
« lron: 1.10 mg/L (1.10 ppm) influent (no effluent limit).

B-3 TREATMENT SYSTEM

. Flow equalization.

. Pressure filter, dual media anthracite and silica sand with potassium
permanganate addition for iron and manganese removal and polymer for stabilization of
chemical floc.

« Air stripping for VOC removal.

« Activated carbon for additional VOC and aldrin removal.

B-4 PRESSURE FILTER DESIGN BASIS. Design the system using a single pres-
sure filter. It is assumed that the groundwater extraction pumps can be taken off-line so
that maintenance can be done on the pressure filter (estimated 2 to 4 hours per month).

After consultation with several manufacturers, this design example will use a
loading rate for anthracite and sand media of 1.4 to 2.0 L/m?s (2.0 to 3.0 gpm/ft?) with a
maximum rate of 3.40 L/m?s (5 gpm/ft?).
B-1



UFC 3-280-04
17 DEC 2003

The recommendation for backwash time from several manufacturers is 10
minutes at a range of 5.1 to 10.2 L/m?s (7.5 to 15 gpm/ft?).

B-5 PRESSURE FILTER. The manufacturer recommends 1.4 to 2.0 L/m?s (2 to 3
gpm/ ft), use 1.7 L/m?s (2.5 gpm/ft?) for preliminary design. Calculate the filter surface
area:

A = total flow / flow per unit area, 1.9 L/s / 1.7 L/m?s = 1.12 m?
(30 gpm / 2.5 gpm/ ft? = 12 t?)

Calculate the filter diameter:

d = 2 x square root (A / )
2x(1.12m?/ )2 =1.19m
(2 x [12 ft? | n]?= 3.9 ft)

Use a 122-cm (48-in.) diameter filter with the corresponding 1.17-m? (12.57-
ft?) surface area.

From the manufacturer’s published literature, filter bed depth is 0.76 m (30
in.), and the clean media pressure drop is 3.43 kPa (0.5 psig) at an application rate of
1.7 L/m?s (2.5 gpm/ft?). The estimated total pressure drop, including valves and flow
distributors, is 68.9 kPa (10 psig) for clean media. The manufacturer’s literature
recommends that the pressure drop across the bed not exceed 82.8 kPa (12 psig)
Therefore, design the filter to initiate backwash when the pressure drop is 68.9 kPa (10
psig) across the bed or 134.4 kPa (19.5 psig) across the filter.

B-6 SOLIDS LOADING. In this design example, the solids loading to the pressure
filter is 50 mg/L (0.031 Ib/ft®). Calculate the solids loading on the pressure filter:

Solids loading [kg/day] = mg/L x MLD
=50 mg/L x kg /10°mg x 1.893 L/s x 3600 s/hr x 24 hr/day
= 8.2 kg/day

(solids loading [Ib/day] = ppm x 8.34 Ib/gal. x MGD)
(= 50 ppm x 8.34 Ib/gal. x 30 gpm x 60 min./hr x 24 hr/day x MG/10° gal.)
(= 18.0 Ib/day)

Calculate the surface solids loading using the surface area of a 122-cm (48-in.)
diameter filter:

(8.2 kg/day)/1.17 m? = 7.00 kg/m? day
([18.0 Ib/day]/12.57 ft* = 1.43 I/ ft* day)



UFC 3-280-04
17 DEC 2003

For this loading rate the filter manufacturer recommends up to two backwash
cycles per day based upon the above loading rates.

B-7 BACKWASH FLOW. For design, assume 10.17 L/m?s (15 gpm/ft?) backwash
flow rate for 10 min. for the 1.17 m? (12.56 ft?) surface area.

10.17 L/m?s x 1.17 m? x 10 min. x 60 s = 7140 L
(15 gpm/ft? x 12.57 ft* x 10 min. = 1885 gal.)
2 x 7140 L = 14,280 L (3772 gal.)

Use a 7250-L (2000-gal.) backwash supply holding tank, and pipe backwash
waste to the system equalization tank. Assume that fine particles will build up in the sys-
tem if backwash flow goes to the equalization tank, and that the equalization tank will
have to be periodically emptied to remove the accumulated fines. Space should be pro-
vided in the design to accommodate the future addition of a backwash thickening tank if
fine particle buildup causes frequent shutdowns.

B-8 FLOW EQUALIZATION. Flow from five wells into the equalization tank is
1.893 L/s (30 gpm) total. Assume two backwash cycles per day of 10 minutes each,
and, to allow time for backwash operation, size the equalization tank to hold flow from
the wells for 30 minutes.

B-9 TANK SIZE. From wells:

1.893 L/s x 30 min. x 60 s/min. = 3407 L
+ 14,280 L backwash volume = 17,687 L
(30 gpm x 30 min. = 900 gal.

+ 3770 gal. backwash volume = 4670 gal.)

Use an 18,000-L (5000-gal.) equalization tank. Determine the size of the transfer pump
from the clarification process to the pressure filter:

Minimum daily flow:

1.893 L/s x 3600 s/hr x 24 hr/day
+ 14,280 L = 177,835 L/day

(30 gpm x 60 min. hr x 24 hr/day